An

Bord Inspector’s Report
Pleanala ABP302556-18
Development Proposed Waste Water Treatment

Plant, Interceptor Sewers and

Associated Works.

Location Ferrybank and Tinahask Lower,
Arklow.

Planning Authority Wicklow County Council.

Planning Authority Reg. Ref. Not Applicable

Applicant(s) Irish Water.

Type of Application Application under the provisions of

S37 of the Planning and Development
Act and Compulsory Purchase of
Lands under the Housing Act 1966.

Planning Authority Decision Not Applicable.

ABP302556-18 & ABP 302649-18 Inspector’s Report Page 1 of 236



Observers to the Strategic Development Applications Unit
Infrastructure Application Transport Infrastructure Ireland
Health Service Executive
[...]
west of Arklow Town. However, there is no hydrological connection between
Arklow Town and this SAC.

ABP302556-18 & ABP 302649-18 Inspector’s Report Page 13 of 236



3.6.2.

3.6.3.

3.6.4.

4.0

4.1.

41.1.

4.1.2.

In terms of water quality, the Avoca River has been assigned a status of ‘moderate’
down stream of Arklow Bridge. The Avoca Estuary was also assigned an ‘at risk’
status, this is mainly attributed to diffuse contamination associated with the IFI
Chemical Works up-stream within the catchment.

The ecological status of the Avoca Estuary was classed as being ‘unassigned’ due to
insufficient information. In terms of coastal water quality, the proposed outfall is
located in an area designated as ‘coastal waters’ under the WFD. The area of

coastal water in which the outfall is located is designated as being ‘unpolluted’.

In terms of bathing waters, there are two designated bathing waters in the vicinity of
the town. Britta Bay beach, c. 5 km to the north and Clogga Beach c. 3 km to the
south. Both of these beaches have been assigned a status of ‘excellent quality’ in

accordance with the requirements of the Bathing Regulations (2008).

Proposed Development

Planning permission is sought for the following:

The Construction of New Interceptor Sewer

It is proposed to construct a new stormwater storage tank (400 m?® storage volume)
with reinforced concrete walls, base and roof at the western end of the proposed
interceptor sewer at the “Alps”. The proposal will involve raising the existing ground
profile by approximately 1 metre to accommodate the tank structure. The new
storage tank will be located within a 2.4-metre-high fence. Existing sewer
connections will be diverted into a new interceptor sewer at this location. The storage
tank will provide capacity for holding stormflows so as to ensure that the stormwater
overflow at this location will discharge to the Avoca River no more than seven times
per bathing season in accordance with the requirements of the Bathing Water

Regulations and the Waste Discharge Authorisation Regulations.

The section of sewer will be constructed within a cut and cover trench. This
construction method will be used along the southern interceptor sewer between the
Alps and the South Quay. The reminder of the interceptor sewer will be constructed
by tunnelling methods, using a tunnel boring machine (TBM). A series of tunnel
shafts will be sunk along the sewer alignment both on the North and South Quays to

ABP302556-18 & ABP 302649-18 Inspector’s Report Page 14 of 236



4.1.3.

4.1.4.

4.1.5.

facilitate the tunnelling. It is proposed to provide approximately 1.1 kilometre of
sewer on the southern side of the Avoca River between river walk and South Quay
and this will involve the provision of approximately 300 metres of sewer within the
river channel. It is also proposed to underpin works to the abutments on the most
southerly arch of the Arklow Bridge which is a protected structure (RPSA26) so as to
facilitate the interceptor sewer beneath the bridge. The works will involve some land
reclamation (approximately 650 sq.m) along the southern quay as part of the works
for the interceptor sewer. The quay will be moved further north by approximately 6
metres into the river channel over a distance of approximately 275 metres. Sheet
piling will be installed outside the area of reclaimed land and the sewer will be laid
within the section of reclaimed land. The existing outfall pipes that discharge into the
Avoca River along this section of quay wall will be extended so as to connect in with

the new interceptor sewer within the reclaimed land area.

The river crossing will involve the tunnelling of 1,500 millimetre diameter pipeline
located approximately 4 metres below the river bed for approximately 120 metres

between South Quay and Harbour Road junction.

On the north side it is proposed to construct a 525 millimetre diameter pipeline which
will commence immediately upstream of Arklow Bridge and divert effluent from the
existing foul sewer at this location adjacent to Arklow Town Marsh. This pipeline will
be approximately 2 metres below ground level. The pipeline will then increase to
approximately 1,200 millimetres in diameter in order to accommodate population
growth and the anticipated future network improvements in Ferrybank and North
Arklow. The pipeline will cross under the roundabout north of Arklow Bridge and will
continue along North Quay approximately 3 to 4 metres below ground level. The
interceptor sewer will be entirely tunnelled along North Quay. The flows will be
transferred from the existing foul sewer network to the new interceptor sewer along

the northern side of the Avoca River.

The sewers along the north and South Quays will convey wastewater via gravity to a
pumping station outside the entrance to the wastewater treatment plant. The
pumping station will be located approximately 17 metres below ground level at the
invert level of interceptor sewers at this point will be approximately 11 metres below

ground level.

ABP302556-18 & ABP 302649-18 Inspector’s Report Page 15 of 236



4.1.6.

4.2.

4.2.1.

4.2.2.

4.2.3.

4.2.4.

4.2.5.

12 vent stacks will be provided along the length of the interceptor sewer for
ventilation and each of the tunnel shafts. The vents will extend to a height of 7.6
metres above ground level to provide dispersion of odours to the atmosphere under

all meteorological conditions.

Wastewater Treatment Plant

The proposed wastewater treatment plant is to provide for an ultimate capacity of

36,000 PE and the treatment will include preliminary and secondary treatment.

The proposal will involve the demolition and clearance of all existing buildings on site
which will involve the removal of asbestos panel cladding. Once all buildings have
been demolished, further site investigations will be undertaken to assess the
underlying ground conditions and whether or not significant amounts of

contaminated soil exists on site.
The proposed wastewater treatment facility will incorporate four separate buildings.

An administrative building is proposed adjacent to the main vehicular access point
off the Mill Road. The administration building will comprise of a two-storey structure.
It incorporates a V-shaped roof profile and rises to a height of 10.1 metres. It
accommodates reception area, canteen as well as changing and toilet facilities at
ground floor level. An office meeting room, training room and control room are
located at first floor level. The external fabric of the building is to incorporate fibre

cement panels.

In proximity to the administration building in the northern portion of the site, is the
inlet works building. This is a large building rising to a height of 16.5 metres and
covering a gross floor area of approximately 2,450 square metres (63.6 metres by
38.5 metres). Effluent is to be pumped into the inlet works where effluent will be
screened. The inlet works sumps is to be located approximately 18 metres below
ground level to allow all wastewater to flow by gravity to the inlet works pumping
station. The inlet pumps will lift (pump) the wastewater for preliminary treatment in
the upper level of the inlet works building. Preliminary treatment will comprise of
screening and grit removal as well as stormwater management. Two large
stormwater tanks are located at ground floor level within the building. Wastewater

will also pass through an aerated grid tank with 6 millimetre fine screens to remove

ABP302556-18 & ABP 302649-18 Inspector’s Report Page 16 of 236



4.2.6.

4.2.7.

4.2.8.

4.2.9.

smaller particles from the incoming wastewater. Fats, oils and greases will also be
removed at the inlet works. Skips will be located throughout the first and second floor
and once filled will be transferred to an authorised facility at a frequency of
approximately twice per week. The stormwater holding tank will have a capacity of
approximately 3,150 cubic metres and will be fitted with an emergency overflow to
allow discharge of flows in excess of the tank’s capacity to a surface water outfall

that will discharge into the Irish Sea.

To the immediate south of the inlet works building it is proposed to locate the
Sludge Tank Enclosure. This building rises to a height of 8.5 metres and is 54
metres in length and 16 metres in width giving a gross floor area of ¢.869 square

metres. This building is to accommodate three circular sludge holding tanks.

To the immediate south of the sludge tank enclosure building is the proposed
Process Building. This building is the most southerly building within the site with a
maximum depth below ground level of 3.5 metres and a roof height of 14.5 metres.
This building has a gross floor area of 2,574 square metres. It incorporates the same
external fagade as the other buildings on site. This building will treat all effluent to

secondary standard prior to discharge.

From the inlet works effluent will be transferred to a secondary treatment unit via an
underground pipe. The preferred system of treatment is the sequencing batch
reactor (SBR) ‘fill and draw’ type system. A typical cycle will last 6 hours in duration.
The building will also accommodate a power generator room, a diesel tank, ESB and
transformer rooms and a store room and workshop. Each tank will have a capacity of

approximately 1,350 cubic metres.

Sludge generation from the treatment process is estimated to be in the region of 400
cubic metres per day with a dry solid content of 0.67%. The sludge tanks are
designed to take approximately four days storage. Drum thickeners will thicken the
sludge to a dry solid content of approximately 5.5%. There will be 18 days storage
for the thickened sludge. The sludge will then be put through a belt press or
centrifuge in order to increase the total dry solid contents to a minimum of 18%.

ABP302556-18 & ABP 302649-18 Inspector’s Report Page 17 of 236



4.3.

4.3.1.

4.4.

44.1.

4.5.

Odour Treatment

In terms of odour treatment, odour treatment units will be installed comprising of
biological or carbon filters. Emissions will be put through an activated carbon vent
stack which will discharge odours 1 metre above the roof height of the existing

building. Air from the following will be treated from the odour treatment units.
e The inlet sump and pump.
e The stormwater holding tank.
e The screening and grit disposal skips.
e The sludge holding tanks, thickeners and dewatering area.
e The supernatant sump.

The process building where secondary treatment is to take place will be sealed and
mechanically ventilated. The odour control system of the wastewater treatment plant
has been designed to comply with an odour limit of 3 OU/m? as a 98th percentile at

the wastewater treatment site boundary.

A laboratory within the administration building will carry out constant monitoring

testing of the effluent and sludge.

Long Sea Outfall

The long sea outfall pipe as well as the stormwater outfall within the WwTP will
discharge directly into the Irish Sea. The long sea outfall pipe is likely to comprise of
a HDPE pipe with an internal diameter of ¢.630 mm. A final decision on the method
of construction has yet to be finalised. The methods under consideration are (a)
Horizontal Directional Drilling (b) Flood and Float Method (c) Bottom Pull Method. Six
vertical diffusers will emit the effluent approximately 900 metres out to sea at a depth
of approximately 10 metres below sea level. Flow through the long sea outfall pipe

will be via gravity.

Plant Capacity

The average daily loading of the plant based on the PE of 36,000 is set out in the

Tables below.

ABP302556-18 & ABP 302649-18 Inspector’s Report Page 18 of 236



4.6.

4.7.

4.7.1.

Table 1 Average daily Organic Loads based on 36,000 PE

Design Criteria PE 36,000

BOD (60g per capita) 2,293 kg/d

TSS (759 per capita) 3,033 kg/d

COD (120g/d capita) 4,986 kg/d

TN (12g/d per capita) 432 kg/d

Hydraulic Loads 225 1/d per capita

Dry Weather Flow 8,100 m3/d - 94l/s
Formula A Flows (Max Flows) 61,981 m3/d - 7161/s
Average Flow (AWF) 10,125 m3/d - 1171/s

Upgrading of Revetments

The existing rock armour revetment adjoining the site along the coastal area will be
upgraded and augmented as part of the proposed development. The existing rock
armour will be removed and subsequently replaced over a distance of approximately
350 metres along the wastewater treatment plant boundary. The alignment of the
revetment will follow the existing shoreline at its northern and southern ends. The
central area will be extended slighting towards the coastline. An existing cable runs
beneath the revetment. A 10 metre buffer around the cable will be adhered to. The
revetment height will be increased circa 1 to 3 metres above the existing height and
the total width of the base of the revetment will be approximately 50 metres and this

will taper to a width of approximately 10 metres at the apex of the revetment.
Separate Consents
A number of other statutory consents are required, they are briefly set out below:

Under the provisions of the Foreshore Act 1933 (as amended) a lease or a licence

must be obtained from the Minister of Housing, Planning and Local Government for

ABP302556-18 & ABP 302649-18 Inspector’s Report Page 19 of 236



4.7.2.

4.7.3.

5.0

5.1.

development works to be carried out at the foreshore. Foreshore consent
applications will therefore be required for the following specific elements of the

development.
e Underpinning of Arklow Bridge.

e Construction works in the Avoca River in relation to the interceptor sewer and

sheet pile walls.

e The tunnelling of the interceptor sewer under the Avoca River between the

north and South Quays.
e The construction of the Long Sea outfall into the Irish Sea.
e The construction of the stormwater overflow and upgraded revetment area.

The EIS states that consent applications under the provision of the Foreshore Act for

the above works are being submitted simultaneously to the application to the Board.

The applicant will also be required to apply to the EPA for a Wastewater Discharge
Authorisation Licence to treat treated effluent to the Irish Sea and discharge storm
overflows to the Avoca River and the Irish Sea. Prior to the commencement of any
operations on site Irish Water will apply to the EPA for the waste discharge licence.
The application for the wastewater discharge licence will amend the previous Waste
Discharge Authorisation for Arklow and Environs which was submitted to the EPA in
December, 2007. It appears from the EPA website that the existing application for a

wastewater discharge authorisation has not been determined.

Documentation Submitted with the Application

The applications were accompanied by the following documentation.

Documentation submitted with the SID Application

e Completed planning application form.
e Public notices advertised in the Wicklow People (5" September, 2018).
e lIrish Independent (5" September, 2018).

The following drawings were submitted.

ABP302556-18 & ABP 302649-18 Inspector’s Report Page 20 of 236



e Key plans and layouts (247825-00-C-IS001 to 005).

e Architectural drawings for the buildings to be constructed (247825-00-DO-101
to 104). (247825-00MP-001 to 010). (247825-00INL-001 to D003). (247825-
00PRO-P001 to D0O03).

e Drawings of the interceptor sewer route including working areas (247825-00-
C-1S-1500 to 1516).

e Details of the revetment upgrade (247825-00-MR101 to 203).

e Details of the Long Sea outfall and stormwater overflow at the wastewater
treatment plant (247825-000MO-101 to 401).

e Details of the administration building (247825-00-ADM-P001 to 003).

e Details of the sludge tank enclosure (247828-00-STE-001).

e Details of the landscaping and site infrastructure (247825-00-L-001 to 008).
e External lighting layout (247825-00-EL-LT-1000).

e Interceptor sewer traffic and phasing (247825-00-C-1S900 to 933).

e Interceptor sewer longitudinal sections and associated details (247825-1S700
to 756).